

**CLIENT:** Duradek  
8288-129<sup>th</sup> Street  
Surrey, British Columbia, Canada V3W 0A6  
Attn: Len Viegener

Report Excerpt  
with comments

Test Report No: RJ0449P-1R1

Date: February 18, 2011

**SUBJECT:** Physical Testing on Duradek PVC Roofing and Waterproofing Membrane

**SAMPLE ID:** The following material was sampled at the client's facility by a QAI representative on November 12, 2009:  
  
One roll of Duradek Ultra 60 mil, Roll #7, PO #83513.

**DATE OF RECEIPT:** Samples were received on December 4, 2009.

**TESTING PERIOD:** December 15, 2009 through October 30, 2010.

**AUTHORIZATION:** Signed QAI Test Proposal No. QU-2009-10086a dated October 22, 2009.

**TEST PROCEDURE:** Testing was performed in accordance with National Standard of Canada CAN/CGSB-37.54-95, Polyvinyl Chloride Roofing and Waterproofing Membrane for Type 3, Class B Membranes.

**TEST RESULTS:** Test results are provided on the ~~subsequent pages of this report.~~ **On Request**


**FINDINGS:** The sampled Duradek Ultra 60 mil, PVC Roofing and Waterproofing Membrane demonstrated compliance with National Standard of Canada CAN/CGSB-37.54-95, Polyvinyl Chloride Roofing and Waterproofing Membrane for Type 3, Class B Membranes.

Prepared By



Larry Burmer  
Project Specialist

Signed for and on behalf of  
QAI Laboratories Inc.



Andrew Tan, P.E.  
Lab Manager

Page 1 of 8

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED.